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Gastone Tufted Ulpholstered Platform Bed-KB
Item#BST0379-KB

ASSEMBLY 2
REQUIREMENTS A

Thank you for purchasing our product!
Please refer and use this assembly instruction to assemble 
the product. Contact our customer service department in
case there are any missing or damaged parts or hardware.
Replacement parts are normally shipped within 2 or 3 days.

MADE IN VIETNAM 

2-Person Assembly Time 60 Minu tes
Assembly (Approximate) 
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We appreciate your business!

ASSEMBLY PREPARATION

1. Remove all packaging materials, staples, and packing straps from the carton.
2. Refer to Parts List and Hardware List, and ensure parts and hardware are correct before assembly.

Contact customer service for missing parts. 

SAFETY PRECAUTION

1. Keep all hardware parts out of reach of children.

TIPS FOR ASSEMBLY

1. Allow ample room for assembly and assemble the product near where the product will be placed.

3. Identify all of the parts, hardware and quantities required for each step. 

5. Do not use power tools to assemble this product.

7. Do not sit or stand on the partially assembled product; only use the product for which it is intended. 

CARE AND MAINTENANCE

1. Use a slightly damp cloth to clean the product. Do not use bleach or abrasive cleaning material.

3. Never allow any kind of liquid to remain on your furniture. Absorption  can cause wood to warp or delaminate. 
4. Do not drag and/or pull the furniture.

This product is for indoor and household use only - not for commercial use. 
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PART LISTNO QTY

2PCS

1PC

SIDERAILS (L/R)

FOOTBOARD
 CUSHION

FOOTBOARD LEGS

CENTER SUPPORT LEGS
(With adjustable feet)

1

2

3

4

5

HEADBOARD
PANELS 8PCS

2PCS

2PCSHEADBOARD  LEGS

CAP FOR UPPER HB

NO HARDWARE QTY

8PCSSLATS6

7 2PCSCENTER SUPPORT BAR

2PCSFOOTBOARD LEGS8

9 8PCSCENTER SUPPORT LEGS
(With adjustable feet)

A 1PCALLEN KEY

B 4PCSBOLT 5/16*45

16PCS

BOLT 5/16*25

C

D

8PCSBOLT 1/4*60E

28PCSFLAT WASHER 5/16F

8PCSFLAT WASHER 1/14G

H

I

SPRING WASHER 5/16

SPRING WASHER 1/4

SCREW F4x30 32PCS

28PCS

8PCS

BOLT 5/16*35

K

8PCS

Gastone Tufted Ulpholstered Platform Bed-KB
Item#BST0379-KB
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STEP 1

STEP 2

ACF

1

2

they will on the headboard in the order as 

Screw in the bolts 
loosely and do not 
tighten.

H

C H F



STEP 4

Page 4/8

3 3

1

2

2

ABHF

STEP 3
AF

1

2

Make sure the front of 
the Nut is facing 
downward

CH

C H F

H F

L

R



STEP 5
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3
3

1

5

8

3

D H F

D
H

F

5

8

8

5

STEP 5.1 

STEP 5.2 

STEP 5.3 

Screw in bolts loosely

Screw in bolts loosely

D H F

D H F



STEP 6
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4

5

4

5
6

K

6

D
H

F

STEP 6.1 

STEP 6.2 

footboard

A.

Fasten both end of the slat

A. Use Screw(K) to fasten one slat(6) at the front side of the SideRail(4) as shown above.

D



STEP 7
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D H F

STEP 8

A.

A.

 

S2

G
I E A

9
7

6

S4
S6

S8

6
7

9

D

E I G



STEP 9
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STEP 10

S8S6S4S2S1

S3 S5 S7

K

6

K




